




HARDWARE LIST (by others)
 
(A) 8-32 X 1/4" Long Machine Screw (4 Pcs.)
(B) 1/4 - 20 X 3/4" Long Allen Head Screw (4 Pcs.)
(C) #8 X 1/4" Screw (6 Pcs.) 

ASSEMBLY INSTRUCTIONS
 
1.) Mount End Cap to Body with (B)
2.) Insert Baffle Assembly (Snaps into 3" slots)
3.) Install both Side Reflectors with (C)
4.) Install Ballast Assembly with (A).
NOTE:
Peel off all protective coating on reflectors.

NOTE:
When attaching the Bodies together for continuous runs
use the inside holes on the Joiner.

950S / 980S 4ft ASSEMBLY

NOTE:
If running continuous string of bodies, connect
bodies together with (B) to each Joiner. At the 
end of the run mount End Cap.
Make sure each Joiner has a suspension system. 
 
All suspension systems to be supplied by others.
 

Warning:
Each Joiner must have a suspension system.

BALLAST ASSY

SIDE REFLECTOR

END CAP

4FT BODY

BAFFLE ASSY

BAFFLE ASSY

END CAP

B

B

A

A

C

C

C

Adam Metal Products Company

A d a m  M e t a l  P r o d u c t s  C o m p a n y  •  P. O .  B o x  4 5 0  •  L e d g e w o o d ,  N J  •  0 7 8 5 2
P h o n e :  9 7 3 . 7 7 0 . 1 1 0 0  •  F a x :  9 7 3 . 7 7 0 . 1 1 0 5  •  w w w . a d a m m e t a l . c o m

Series 950S / 980S Center Slotted Linear
4-foot Assembly Instructions

REV 8-10-2012



HARDWARE LIST (by others)
 
(A) 8-32 X 1/4" Long Machine Screw (4 Pcs.)
(B) 1/4 - 20 X 3/4" Long Allen Head Screw (4 Pcs.)
(C) #8 X 1/4" Screw (6 Pcs.) 

NOTE:
When attaching the Bodies together for continuous runs
use the inside holes on the Joiner.

NOTE:
If running continuous string of bodies, connect
bodies together with (B) to each Joiner. At the 
end of the run mount End Cap.
Make sure each Joiner has a suspension system. 
 
All suspension systems to be supplied by others.
 

Warning:
Each Joiner must have a suspension system.

ASSEMBLY INSTRUCTIONS
 
1.) Mount End Cap to Body with (B)
2.) Insert Baffle Assembly (Snaps into 3" slots)
3.) Install  Side Reflectors with (C)
4.) Install Ballast Assembly with (A).
NOTE:
Peel off all protective coating on reflectors.

950S / 980S 8ft ASSEMBLY

B

B

A

A

C
C

C

C C

C

BALLAST ASSY

BALLAST ASSY

SIDE REFLECTOR

SIDE REFLECTOR

BAFFLE ASSY

BAFFLE ASSY

BAFFLE ASSY

BAFFLE ASSY

8FT BODY

END CAP

END CAP

A

A

A

A

Adam Metal Products Company

A d a m  M e t a l  P r o d u c t s  C o m p a n y  •  P. O .  B o x  4 5 0  •  L e d g e w o o d ,  N J  •  0 7 8 5 2
P h o n e :  9 7 3 . 7 7 0 . 1 1 0 0  •  F a x :  9 7 3 . 7 7 0 . 1 1 0 5  •  w w w . a d a m m e t a l . c o m

Series 950S / 980S Center Slotted Linear
8-foot Assembly Instructions

REV 8-10-2012



HARDWARE LIST (by others)
(A) 8-32 Capped Washer Type Lock Nut (3 PCS)
(Palnut Company Cat.# D0832075)
(B) 8-32 X 3/8" Long Screw
(C) #8 X 1/4" Screw

B

ASSEMBLY INSTRUCTIONS
  
1.) Attach Ballast to the 8-32 Stud provided in the Wire Trough
   with 8-32 Lock Nut (A).
2.) Attach other end of Ballast to the hole provided in the Wire Trough
   with 8-32 Screw & Lock Nut (A & B).
3.) Snap in Lamp Holders to the Socket Plate, use standard at one
   end and spring back at the other end.
4.) Attach Ballast Cover to Wire Trough (C).
5.) Install Center Reflector to back of Trough using the tab 
   and slots provided.
 
Note: If using 3 Lamps do not use Center Reflector. 
    3rd Lamp will replace Center Reflector down the center
    of the Trough.  

950S BALLAST ASSEMBLY

RECOMMENDED SOCKETS 

600V Rotary G5
Vossloh Schwabe - 108663
Stucchi - 285/FAU
BJB - 26.641.2001.50

C

A

C

CENTER REFLECTOR

A

WIRE TROUGH

BALLAST COVER

LAMP SOCKETS
(BY OTHERS)

LAMP SOCKETS
(BY OTHERS)

SOCKET PLATE

SOCKET PLATE

CENTER REFLECTOR

Adam Metal Products Company

A d a m  M e t a l  P r o d u c t s  C o m p a n y  •  P. O .  B o x  4 5 0  •  L e d g e w o o d ,  N J  •  0 7 8 5 2
P h o n e :  9 7 3 . 7 7 0 . 1 1 0 0  •  F a x :  9 7 3 . 7 7 0 . 1 1 0 5  •  w w w . a d a m m e t a l . c o m

Series 950S / 980S Center Slotted Linear
Ballast Assembly Instructions

REV 8-10-2012


	AMP Cutsheets - 980s FRONT
	AMP Cutsheets - 980s BACK
	AMP_980S
	Series 950S-980S Assembly Instructions.pdf


